

Test Report

Applicant:YANA FAMILY Co., LTD.

Date:2025/07/02

Address:5F., No. 122, Fumin St., Xinyi Dist., Keelung City, Taiwan

Report Number:JTS202506A3480

Contact person:CHIEH-HSIN LIU

TEL:+886-2-24970919

Sample Description: (The following sample(s) was/were submitted and identified by/on behalf of the applicant.)

Product name:Woofgang Bark: Freeze-Dried Tiny Twinkles - Tiger prawn

Package status:As shown in the picture

Sample quantity:1 package

Manufacturing date:2025/05/30

Sample storage method:Normal temperature

Expiry Date:2025/08/29

Manufacturer or Supplier:Supplier: SUBLIME INDUSTRIES PTE, LTD.

Sample Received Date:2025/06/23

Lot No. :5053001

Sample Test Date(s):2025/06/24

Test Result:

Test Item	Result mg/kg(ppm)	Limit of Quantitation mg/kg(ppm)	Test Method
Arsenic (As)	3.68	0.01	MOHW No.1031901169-General Method of Test for Heavy Metals(Note: The matrix is good for the laboratory expanded certification testing method)
Cadmium (Cd)	0.06	0.01	
Mercury (Hg)	0.03	0.01	
Lead (Pb)	0.02	0.01	

-End of Report-

1. The testing items having been accredited by MOHW are added with a mark "#"
2. This test document cannot be reproduced in any way, except in full content, without the prior approval in writing of the laboratory.
3. N.D.: not-detected means the test results is lower than limit of quantitation. Negative: means the test results is lower than limit of detection.
4. All item in this testing report is based on the request from client and we are responsible for that.
5. In there are any discrepancy, the Chinese version shall prevail.
6. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
7. This document only show the result(s) of test item(s) and cannot be determined the legality of sample(s)



Kiki Lay

Signed for and on behalf of
Laboratory of JTtec service corporation



